
MSP-700-V01

Basketball
EXIT Galaxy Wall-mount System



EXIT  Galaxy Wall-mount System

1MSP-700-V01



2MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

1 2 3

4 5 6

7 8 9

69.46.90.07 2X 69.46.90.42 2X 69.46.90.38 1X

69.46.90.39 1X 69.46.90.10 1X 69.46.81.20 4X

69.46.90.44 2X 69.46.90.45 1X

10 11

46.40.10.00 1X

OR
46.50.90.20 1X

46.50.90.00 1X

46.50.90.30 1X



3MSP-700-V01

M8X40 4X M8 4X

M8 4X

M8X60 4X M8X80 2X M8X46 4X

12 13 14

15

16 17

69.46.10.00-1

69.46.10.00-2

M8X50 4X M8 4XM8 4X

M8 4X

18 15 17

19

46.50.90.50



4MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

M10X60 2X M12X65 2XM10X115 1X

M12X225 2X SI05919 1X

M10 Plastic washer 4X M12 Plastic washer 4X

M12x225 Button head bolt 1X

M10 3X M12 5X M12 6X

Hardware Blister Pack (C8502000028)

C0906000025 1X

20 21

23 24

22

25

26 27 28

29 30 *

69.46.10.00-3

           



5MSP-700-V01

0652

Ensure that there are no 
overhead power lines within 
20 foot (7m) radius of system 
location.

Stellen Sie sicher, es gibt
keine Hochspannungs-
leitungen im Umkreis von 7m
des Systems.

Zorg ervoor dat er geen
hoogspanningskabels binnen
een straal van 7m van het
systeem zijn.

Assurez-vous qu'il n'y a pas
de lignes électriques
aériennes dans 7m du
système.

WARNING!

3



6MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

13

14

14

HARDWARE NEEDED

14

M8X46 4X

13

M8X80 2X



7MSP-700-V01

6

17

16

9

Part.Nr. Qty
9 1

6 4

HARDWARE NEEDED

16

M8X40 4X

17

M8 4X



8MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

four M8 Locknuts (17) assembly to Blackboard 19 . 

Rim 46.90.50.20

10
18 19 15

10

9

5

17

Part.Nr. Qty
9

10

5

11

1

1

1

1

18

15

M8X50 4X

17

M8 4X

M8 4XM8 4X

19

HARDWARE NEEDED



9MSP-700-V01

 

Attach the Backboard Bracket(10) and ducking rim (48) with four M8X50mm 
, four M8 Spring Washers (G1) , four M8 Washers (15), to 

Blackboard（19）.

 

Attach the Backboard Bracket(10) with the Ring (20) with four M8X40mm 
Bolts (A4) , four M8 Spring Washers (G1) , four M8 Washers (15), 
four M8 Locknuts (17) assembly to Blackboard（19）. 

10

17

DUNK-Rim
46.90.50.30

9

9

5

15
19

18

10

11

Part.Nr. Qty
9

10

5

11

1

1

1

1

HARDWARE NEEDED

18

15

M8X50 4X

M8 4XM8 4X

19



10MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

 (48) with four M8X50mm 
21

4

26

Part.Nr. Qty
4 1

HARDWARE NEEDED

21

M10X115 1X

26

M10 1X



11MSP-700-V01

20
24 28

1

25

6
28

29

26

27

1

Part.Nr. Qty
1

25

2

1

HARDWARE NEEDED

20

M10X60 2X

29

M10 Plastic Washer 4X

M10 2X M12 1X

M12 2X

24

28

26 27
M12x225 Button head bolt 1X



12MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

23 28

28 27

5

2
2

Part.Nr. Qty
2 2

HARDWARE NEEDED

28

23

M12 1XM12 2X

M12X225 1X

27



13MSP-700-V01

M12 Plastic
Washer

4X

3

1

22
22

30
27

Part.Nr. Qty
3 1

HARDWARE NEEDED

22

M12X65 2X

27

M12 2X

30



14MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

23

2728

2

3

28

HARDWARE NEEDED

23

M12 1X

M12X225 1X

2728 M12 2X



15MSP-700-V01

7

8

7

Part.Nr. Qty
7

8

2

1



16MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System

13

3

13 13

15

15

12

12

HARDWARE NEEDED

TWO PEOPLE ARE REQUIRED FOR THE
ASSEMBLY. FAILURE TO FOLLOW THIS
WARNING COULD RESULT IN SERIOUS
INJURY AND/OR PROPERTY DAMAGE.

15

M8 4X

12 13

M8X60 4X M8X80 2X



17MSP-700-V01

A

B



18MSP-700-V01

Basketball
        EXIT Galaxy Wall-mount System




